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Date : OCT. 20, 2020

Hardline Laboratory

INTERWORLD NETWORK (M) SDN BHD
G-11 & G-12, KOMPLEKS SEMPILAIL JALAN SEMPILALI 13700 SEBERANG JAYA,

PENANG, MALAYSIA

The following merchandise was submitted and identified by the applicant as:
Product Description: 3 PLY SURGICAL MASK

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: ISO 22609:2004

Test Method & Result:  ---See following sheet(s)---

Date of Receipt: SEP. 26,2020
Testing Period: SEP. 26,2020 ~ OCT. 20, 2020

Note: This testing was performed by O.S.H. CO., LTD. Respirator Test Center.

Signed for and on

Sturm Su
Asst. Manager
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Test Method & Result:

Test Article | Synthetic Blood
Test Methods Test Item Number Penetration
1. Testing Sample Number: 32 01-07 ~
2. Test Side: Outside
3. Pre-Conditioning : Synthetic | 120 mmHg |09-12 ~14-23 - None Seen
Minimum of 4 hours at (21+5) C Blood ag’g;(:;a) 25-32
and (8515) % relative humidity (RH) | Penetration client
4. Test Conditions : 28.4 “Cand Resi d 81324 Y
359 % RH esistance | requeste es
5. Sample Model: SBP-1090929003

Note :
1. The test report merely reflects the test results of the consigned matters of the client

and is not a certification.
2. The content of this report is invalid if it is not presented as the entire report.

— Picture(s) —
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Photo A: Appearance of the sample
- SBP-1090929003
---End of Report---
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